WHEELER/REX 6590
(150A)

Parts List

Ref. No. 199107

REX INDUSTRIES CO.LTD.







WHEELER/ REX 6590 (150A) (@ase)

@®

No (F,:\‘,‘gae';'g;) Part Name Sel P{aﬁ-tExN)o.
1 607051 | Base 1 A0S0
2| 607052 | Motor cover 1 A052
3| 600778 | Socket head cap screw (M8 x60) 2

4| 607053 | Scrap receiver 1 A0DS53
5| 607054 | Tank upper cover 1 AD054
6| 607055 | Oil pot 1 A0O55
7 600731 Strainer 1 AD56
8

9

10| 600933 | Name plate 1

11| 600143 | Rivet (#0x5) 4

12| 601095 | Suction tube bush 1 1095
13| 600181 | Socket head cap screw (M10x40) 4

14| 600182 | Spring washer (10) 4

15| 600146 | Wing screw (M10x25) 4

16| 600183 | Drain plug (PT2") 1

17| 6004 28 | Hex-socket set screw (MBx14) 2

18| 602711 | Pipe stand 4 AO0S57
19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

£




WHEELER/REX 6590 (150A) (Head stock)




Mo I\?V?!réglg}] Part Name Set P{?HHE';‘)J'

1 608001 |Headstock 1 E0O01

2 608002 |Main shaft gear 1 Eoo02

3| 608004 | Main shaft 1 E004 } 800273 (WAED

4 600875 |Hand wheel 1 E007

5| 608005 |Main shaft bearing 2 E005

6| 608008 | Thrustring 1 E008

7 608007 | Rear scroll 1

] 608010 | Rear chuck receptacle 1

] 608011 |[Rearchuck jaw 3

10| 608012 | Rearchuck cover 1 608006 Rear chuck complete set (E006)
11| 600131 |Socket bead cap screw (M6 16) 6

12| 600171 | Hexagon nut (M6) 6

13| 600132 | Spring washer (p6) 6

14| 600149 |Roll pin (p6x18) 3

15| 600127 |Roll pin (p410) 4

16| 607009 | Window cap 1 A0DO0D9

17| 600184 |Round head machine screw (M4 x18) 3

18| 608015 |Chuckbody 1

19| 600877 |Rol pin (pdx40) 1 600270 Chuck complete set (E018)
20| 600453 | Block pin 2

21 600454 Chuck scroll 3

22| 600186 | Chuckjaw 3 600876 Chuck jaw set
23| 60307 Chuck jaw insert 3

24| 600187 | Spring retainer 3

25| 600188 |Spring 3 60307 Chuck jaw insert set
26| 600189 | Hex-socket set screw 3

27| 600455 | Socket head cap screw (M7:<60) 6 s

28| 607010 | Oildrp plate 1 AD10

29| 600191 | Round head machine screw (M4 x10) 4

35| 607303 |Speedchange lever 1 A303

36| 600193 |Socket head cap screw (M82<60) 1

37| 600130 | Spring washer (8) 1

38| 608021 Change position plate 1 E027

39| 600143 |Rivet (#0%5) 12

40| 600194 Gear case complete set 1

41| 600195 |Socket head cap screw (M10%65x45) 4

42| 600148 |Hexagon nut (M10) 4

43| 600182 | Spring washer (p10) 4

44| 600429 | Toothed lock washer (¢10) 4

45| 600197 | Hex-socket set screw (M8x10) 4

46| 600198 | Grease nipple (M6) 2

47| 600934 | Power cord 2 E043

53| 901 Foot switch 1

59| 603557 Warning plate A 1 9102

60| 603558 | Warning plate 1 E045

61

62

63| 600937 |Flat head machine screw (M4 x10) 2 6390,6790
64| 600938 |Switch mounting plate 1 AG41

65| 600939 |Oval head machine screw (M4x10) 4

66| 600940 | Cordbush 1 7021 6090,6390,6790,6890
67| 600941 |Binder C-15 1 7098 6090,6390,6790,6890
68| 600959 |Camswich 1 6090, 6390, 6790, 6890
69

70

71

72

73

74

75

76

77

78

79

80

81

82

83

84

85

86

87

88

]




WHEELER/ REX 6590 (150A) (carriage)




No. {fl\?r?e;dlgf} Part Name Set P?SE;E?'
1 607101 | Carriage 1 Al101
2 607512 Carriage support bar A 1 A526
3| 607513 | Carriage support bar B 1 A527
4 608121 | Oil cover 1 Eg825
5| 600204 | Round head machine screw (M610) 2
6| 600132 | Spring washer (p6) 2
7| 607517 | Carriage handle 1 A517 | Set A516 Feed gear shaft 6490,6790
8| 607515 | Carriage feed gear 1 A515 6190,6790
28| 608032 | Carriage stop collar 1 8032
29| 600205 | Roll pin (p520) 1
30| 600212 | Oil feed line tube 1
31| 600213 | Pipe band (10mm) 1
32| 601035 | Joint 1 1035 6790
33| 607111 | Oil pipe A 1 Alll
34| 607113 | Oil pipe connector 1 7007
35| 607126 | Connector shaft 1 7017
36| 607128 | Connector spring 1 7220
37| 607127 | Oil adjustment knob 1 7018
38| 600214 | Rollpin ((p3x25) 1
39| 600177 |Jam nut (M6) 3
40| 600215 | Hex-socket set screw (M6 20) 1
41| 600433 | Roll pin (P8 25) 1
42| 600216 | Va Elbow 1
43| 600217 | Ya Nipple 1
44| 607112 0il pipe B 1 All2
45| 607138 | Drain pipe 1 Al138
46| 607117 | Die head lock knob 1 AllT
47| 607119 | Knob pin bush 1 All9 6490,6790
48| 607110 | Die head stop pin cover 1 Al10
49| 607115 | Spring 1 AllS 6490,6790
50| 607109 | Die head stop pin 1 Al109
51| 600218 | Roll pin (p6x10) 1
52| 607520 | Carriage support collar 1 A520
53
54| 600176 Hex-socket set screw (M6x10) 1
55| 600165 Round head machine screw (M5x30) 1 6490,6790
56| 609018 | Feed gear stop ring 1 9018 6490,6790
57| 600164 Wave washer (p20) 1 6190,6490,6790
58| 608110 Spring support shaft holder A 1 T032
59| 600879 | Profiling board 1 AlD2
60| 600880 | Profiling cover A 1 E122
61| 600881 | Profiling cover B 1 E123
62| 600882 | Profiling cover C 1 E124
63| 608106 | Spring support shaft 1 E117
64| 608114 Spring 1 All4
65| 608111 Spring support shaft holder B 1 T033
66| 600883 Size adjustment shaft holder 1 E126 | SetE127Size stopper pin
67| 600884 | Size adjustment shaft 1 E125
68| 600885 | Spring 1 E128 Profiling set (0ZEY)
69| 600886 Size plate 1 J125
70| 600887 | Size plate cover 1 E130
71| 600889 | Socket head cap screw (6") 1 Jj23o0
600890 | Socket head cap screw (5") 1 J235
600891 | Socket head cap screw (4") 1 Jj23z2
600892 | Socket head cap screw (314" 1 J236
600893 | Socket head cap screw (3") 1 J233
600894 | Socket head cap screw (214" 1 1234
72] 603583 Spring 1 J151
73| 603585 | Stop collar 1 J126 6790
74| 600432 | Round head machine screw (M5x6) 1 6790
75| 600472 | Socket head cap screw (M8x10) 1 6790
76| 603584 | Washer (p8) 1 6790
77| 600210 | Hexagon head cap screw (M6 10) 2
78| 600211 Washer (pB) 2
79| 600604 | Socket head cap screw (M6x12) 2
80| 600878 Round head machine screw (M3x5) 2
81| 603584 | Wave washer (p12) 1 6790
82| 600516 | Roll pin (pd % 20) 1 6790
B3| 600434 | Profiling board spring 2 E140 6790
84
85
86
87

88




WHEELER/ REX 6590 (150A) (Reamer)

4

No. Part No.

Part_No.
(Wheeler) Part Name Set

(REX)

26| 607251 | Reamer arm A251 6490

27| 607255 | Reamer cone E255

28| 607256 | Reamer blade E256

29| 607253 | Reamer shaft A253 6490,6790

30| 601094 | Reamer knob 1094 6390, 6490,6790

ey - - AT

31| 607254 | Reamer arm stop pin AZ254 6490

32| 600237 | Socket head cap screw (M6x16) 10

33| 600168 | Steel ball 6090,6190,6490,6790

34| 600224 | Spring 6090,6190,6490,6790

35| 600169 | Hex-sockel set screw (M10x10)

36| 600127 | Rollpin (pd x10)

| | | |

37| 600227 | Roll pin (8% 50)

38

39

40| 607252 | Complete reamer
41

42

43

44

45
46

47
48

49

50
51

52

53
54

55
56
57

58

59

60
61
62
63

64
65
66
67
68
69




WHEELER/ REX 6590 (150A) (Profiling die head)

No. (';\?gee'}';] Part Name Set P?ﬁEﬁ)‘l
1 600895 | Die head body (5~6) 1 E601
600896 | Die head body (21/2~4) 1 E611
2| 603560 | Die head roller 2 T0OOS 6790
3 603412 Die head roller pin 2 3412 6490,6790
4| 600897 | Cam plate (5~6) 1 EG30
| | 603561 | Cam plate (2V2~4) 1 JO67 6790
5 600898 Die head receiver plate (5~6) 1 EG608 | Set A160 Die head post, Hex-socket set screw
600899 Die head receiver plate (21/2~4) 1 E615 | Set A160 Die head post, Hex-socket set screw
6| 600900 Die head size plate (5~6) 1 E609
600901 Die head size plate (2%/2~4) 1 E616
71 600902 | Adjustment plate (5~6) 1 E610
600903 | Adjustment plate (2%2~4) 1 E617
8| 600621 | Rivet (#4%5) 8 6790
9| 604692 | Crank pin 6 7692 6390,6790
10| 604693 Size adjustment knob 6 7693 6390,6790
11| 600479 | Socket head cap screw (M6x10) 6 6790
12| 603565 | Die head position pin 2 Jov7 6790
13| 603566 | Size setting lever holder 2 JO73 6790
14| 604690 | Size setting lever 2 7690 6390,6790
15| 604743 | Size adjustment plate 4 7743 6390,6790
16| 604790 Notch pin 2 7790 6390,6790
17| 600687 | Spring (p5%12) 2 7752 6390,6790
18| 604742 | Retaining pin 2 7742 6390,6790
19| 603532 | Socket head cap screw (M8x20) 4 6790
20| 600904 Retaining ring (5~6) 1 E604
603567 | Retaining ring (2/2~4) 1 J0O68 6790
21| 600238 | Socket head cap screw (M6x40) 8 6490,6790
22| 600905 | Dies notch 8 G865 6790
23| 60207 Dies (5~6) 1set X052
60206 Dies (21/2~4) 1set X051 6490,6790
24
25
26| 60128 Complete die head (5~6) 02E2
27| 60127 Complete die head (2V2~4) 02E1
28
29
30
31
32
33
34
35
36
37




WHEELER/ REX 6590 (150A) (Biade cutter)




No. m:{;} Part Name Set P?F'?E)pé)‘"

1 600600 | Cutter frame 1 E261

2 607264 Cutter handle 1 A264 6490,6790
3 600601 Frame block 1 A300

4| 600131 | Sockt head cap screw (MEx16) 1 6490, 6790
5| 608849 | Stop washer (pBx28x1.8) 1 6490,6790
5] 600442 Socket head cap screw (M8x15) 1 6490,6790
7 600641 Blade holder 1 7934 6490,6790
8| 600602 | Blade holder plate 1 7935 6490,6790
9| 600603 | Flat head machine screw (M6x10) 4 6490,6790
10| 60301 Blade (High speed) 1 7938

11| 600604 | Socket head cap screw (M6x12) 3 6490,6790
12| 600605 Feed screw holder ]: 7943 6490,6790
13| 600606 | Half nut 1se! 7945 6490,6790
14| 600607 | Nut spring 2 7955 6490,6790
15| 600608 | Cam shaft 1 7946 6490,6790
16| 6006089 | Cutter lever 1 J144

17| 600207 | Roll pin (p3x18) 1 6490,6790
18| 600610 | Feed screw holder cover 1 7944 6490,6790
19| 600329 | Round head machine screw (M5x=8) 4 6490,6790
20| 600611 | Feed screw 1 7942 6490,6790
21| 600612 | Feed screw spring 1 7954 6490,6790
22| 600613 | Feed screw cover 1 7950 6490,6790
23| 600614 | Support collar 1 7951 6490,6790
24| 600615 | Blade handle 1 7940 6490,6790
25| 600616 | Hexagon shaft 1 7949 6490,6790
26| 600617 | Snapring (out side ¢24) 1 6490,6790
27| 600618 | Roll pin (p622) 1 6490,6790
28| 600168 | Steel ball (¢h8) 2 6490,6790
29| 600619 | Handle spring 2 7952 6490,6790
30| 600169 Hex-socket set screw (M10x10) 2 6490,6790
31| 600842 | Handle plate 150 1 E268

32| 600621 Rivet (#4x5) 2 6490,6790
33

34

35| 600647 | Truss screw (M5x8) 6 6490,6790
36| 600206 Roll pin (ep6x40) 1 6490,6790
37| 600853 Cutter support bar A 1 E265

38| 600622 Cutter support bar B 1 E266

39| 600623 Hex-socket pipe screw (PT#%s) 2 6490,6790
40| 608832 Cutter guide 1 E262

41| 608215 Cutter notch 1 E215 6490,6790
42| 608216 | Notch holder 1 E216 6490,6790
43| 600624 | Hex-socket pipe screw (M8x10) 1 6490,6790
44| 608217 Notch knob ass'y p E217 6490,6790
45| 600625 | Roll pin (3 > 35) 1 6490,6790
46| 600451 Notch spring 1 6490,6790
47| 605074 Roller B 4 5074 6490,6790
48| 608225 | Roll pinB 4 7932 6490,6790
49| 608833 Cutter arm 1 E263

50| 608627 | Roll pin (pB20) 1 6490,6790
51| 600628 Cutter arm stop pin 1 EB45

52

53

54| 600629 | Joint 1 A298

55| 600630 | Oil tube 1 6490,6790
56| 600631 Roll pin (p3x10) 1 6490,6790
57| 600632 Hex-socket pipe screw (PTY8) 1

58

59

60| 600279 | Complete Blade Cutter (without Blade)

61

62

63

64

65

66

67

68

69

70

71

72

73

~
-~




WHEELER/REX 6590 (150A) (Gear case)




Part Mo.

No. (Wheeler) Part Name Set P{BFIQ‘EQ;,'

1 607301 Gear case 1 A301 6490
2| 600906 | Condenser motor 120V 750W 1 A574

3| 600907 | Motor gear 1 A344

4 600229 Key 1 6490

5| 600908 | Gear pump (normal) 1 A551

6| 607333 | Upper cover 1 A333 6490
7 607193 | 0Oil seal (AC42559) 1 Al193 6490
8| 607302 | Front cover 1 A3o02 6490
9 607304 | Change lever shaft 1 A304 6490
10| 607305 | Change lever 1 A305 6490
11| 607306 | Gear shift fork 1 A306 6490
12| 607315 | A shaft 1 A31l5 6490
13 608315 A shaft gear 1 1 E331 Old #608311 (E344) *E331 + E332 / per set

14 A shaft gear 2 with collar 1 E332 Old #607316 (A316) *E331 + E332 /perset 6490
15| 607317 |A shaft bearing collar 1 A317 6490
16| 601301 Bearing (#6003) 4 1301 6490
17| 607332 Iron plate cover 2 A332 6490
18| 600230 | Key (5x5x22) 2 6490
19| 607318 | B shaft 1 A318 6490
20| 608312 B shaft gear | E312

21| 607319 | B shaft collar 1 A319 6490
22| 607320 | B shaft stop cover 1 A320 6490
23| 600231 Key (5x5x13) 1 6490
24| 608321 |C shaft 1 E321 _ _ 6490
| 25| 608314 C shafi gear 2 with collar 1 E334 Old #607322 (A322) *E333 + E334 /perset 6490
26 ) C shaft gear 1 1 E333 Old #608313 (E313) *E333 + E334 / per set

27| 607191 | Bearing (#6004) 3 A191 6490
28| 607192 | Bearing (#6205) 1} Al92 6490
29| 607323 |Dshaft 1 A323 6490
30| 607309 Clutch 1 A309 6490
31| 608307 Clutch gear L with clutch metal L 1 E307 | *Clutch metal L: Old #607329 (A329) 6490
32

33| 608308 Clutch gear S with clutch metal $ 1 E308 *Clutch metal S: Old #607330 (A330) 6490
34

35| 607314 |D shaft gear 1 A314 6490
36| 607324 | D shaft collar L 2 A324 6490
37| 607327 | D shaft stop cover 1 A327 6490
38| 607325 | D shaft collar S B 1 A325 6490
39| 607328 | D shaft blind cover 1 A328 6490
40| 607331 | Iron plate cover 3 A331 6490
41| 600232 | Key (10x8x50) 1 6490
42| 600233 | Key (T=T7x28) 1 6490
43| 600234 | Pipe band (10mm) 2 6490
44| 600235 | Oil intake line suction tube 2 6490
45| 601035 | Joint 2 1035 6490
46| 600236 | Socket head cap screw (M8 x85) 2 6490
47| 600237 | Socket head cap screw (M8 x30) 1 6490
48

49 :

50| 600131 Socket head cap screw (M6x16) 7 Wo62 6450
51| 600167 | Socket head cap screw (MB % 25) 4 WO06B 6490
52| 600238 | Socket head cap screw (M6x40) 2

53| 600210 Hexagon head screw (M6=10) 14 6490
54| 600239 | Snap ring (#AR33) 2 NI126 6490
55| 600240 | Snap ring (#AR40) 2 WXAG 6490
56| 600241 | Snapring (#51015) 1 6490
57| 600242 | Snap ring (#51025) 1 6490
58| 600168 | Steel ball (p8) 1 6490
59| 600243 | Spring 1 6490
60| 600244 | Roll pin (5% 25) 1 6490
61

62

63| 600219 [ Hex-socketsel screw (M8 X 8) 1 ) 6490
64| 600245 Washer (08) 3 WIg2 6490
65| 600130 | Spring washer (¢8) 3 WGO08 6490

60311 Starter condensor (350uF) 1

i 60312 Drive condensor (30uF) 1 ASAT L Condansonsex 6490
67| 607336 | Condensor cover 1 A336 6490
68| 600246 | Speedclamp 1 6490
69| 600247 | Flat head screw (M3 X 20) 2
170] 600209 | Nut (M3) 2 6490.6790
71| 600248 Flat washer (o3) 2 WI152 6490
72

~
w




WHEELER/ REX 6590 (150A) mie head)

No. mﬂegfgf} Part Name Set prr“E’K”}‘"
1 608151 | Die head body (5~6) 1 E151
607155 | Die head body (21/2~4) 1 A&:X5:5 6490
2| 608152 | Die head receiver plate (5~6) 1 E 152 | Set A160 Die head post, Hex-socket set screw
607156 | Die head receiver plate (2/2~4) 1 A 156 | Set A160 Die head post, Hex-socket set screw 6490
3| 608153 | Cam plate (5~6) 1 E153
607157 | Cam plate (2V/2~4) 1 Al157 6490
4| 608154 | Retaining ring (5~6) 1 E154
607158 | Retaining ring (2%/2~4) 1 Al58 6490
5
6
=
8 605053 Die head roll 2 5053 6490
9 603412 Die head roll pin 2 3412 6490, 6790
10| 607163 Cam plate fixed bolt 2 Al64 6450
11| 607166 | Cam plate fixed bolt washer 2 A166 6490
12| 600909 | Lever nut 2 AT05
13| 600220 Hexagon nut (M12) 2 65490
14
15| 607170 Die head size plate (5~6) 1 A353
607176 | Die head size plate (2%/2~4) 1 A352
16| 600221 Truss screw (M4x6) 4 65490
17| 600222 Socket head cap screw (M6:x35) 8 6490
18| 607161 | Die head position pin 2 Al61 6490
19| 600905 Dies notch 8 GB6S
200 60207 Dies (5~6) 1set X052
60208 Dies (21/2~4) 1set X051
21
22
23| 60109 Complete die head (5~6) 0D2A6
24| 60108 Complete die head (21/2~4) 02ZAS5
25
26
27
28
29
30
31
32
33
34
35
36
37

38




WHEELER/REX 6590 (150A) (Wheel type cutter, Profiling)

Wheel type cutier

9

No| Gide) | par Namo | s | e |
Wheel type cutter (600275 Complete set)

1 608201 Cutter frame 2 1 E211
2 608202 | Cutter guide A i 1 E202
3 608203 | Cutter guide B 1 E223
4 608204 | Cutter arm 1 E224
5 607209 | Stop pin for cutter arm 1

6 608205 | Cutter handle 1 E205
7 608206 | Cutter support bar A 1 E221
8 608207 Cutter support bar B 1 E222
9] 608208 | Feed screw 1 ) e
10| 600253 | Rollpin (6% 36) 1

11| 608209 | Guide A pin 1 E209
12| 608210 | Guide stop pin A 1 E210
13| 600157 | Rollpin (4 x32) 1

14| 608215 | Cutter notch 1 E215
15| 608216 | Notchholder 1 E216
16| 608217 | Notchknob 1 E217
17| 600451 Spring 3

18| 600197 | Hex-socket set screw (M3x10) 1

18| 600255 | Rollpin (h3 % 35) 1

20| 600670 | Cutter pin L 3 E225
21| 60308B | Cutter wheel 1 E356
22| 605074 | Cutter roller 2 5074
23| 600171 | Spring cotter (#2.3%15) 3

24| 600256 | Roll pin (6% 20) 3

25| 600175 | Rollpin (p6%32) 2
26
27

28

29

30

31
32

33

34

35

36

37
38

39

40

41

42

43

44

45




WHEELER

REX
NV,

PIPE TOOLS

WHEELER MANUFACTURING

Div. of REX International U.S.A., Inc.:

P.O.Box 688 - 3744 Jefferson Road - Ashtabula, Oh 44005
Ph:440 - 998 - 2788 - Fax.: 440 - 992 - 2925
Toll Free: 1 - 800 - 321 - 7950

Web Site: www.wheelerrex.com

Manufacturer:

REX

www.rexind.co.jp

REX INDUSTRIES CO.,LTD.

4A420-W4

6590(150A)

1801D 0050




